

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2023-12-05 11:54:55

Date of Next Testing: 2026-12-04 11:54:55

Product Name: **Poly(ethylene terephthalate)**

CAS Number: 25038-59-9

Specifications & Purity: granular , 30% glass particles as reinforcer

Lot #: L2304030

SKU # **P303204**

Analysis: 121133

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Melting point	250-255°C	250.00000 °C
Appearance(P303204)	White to Off White to Light Yellow and Beige Pellets	White to Off White to Light Yellow and Beige Pellets
Infrared spectrum	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager